HAK/O

LEAD CUTTER

D—KAhwyovy—

RS

ZO7=E, [y T —=155] 2B EH W EPWEE I HIZHDHREHITXNE T,
BEOCAAENIAT A HEEBRALZXN,
Fz, B M7z BHBRIC LB ETOT
KENARE L TEBNTLEEN,

195

ARALF/2mm
NALF/2.5mm
NALF/3mm
ANALF/4mm

5 155-1 155-2

o
[=]=]
& % /\y3—155 /\ya—155/15 mmEy ¥
BN 110 (W) X 140 (H) X 125 (D) mm
- 2 1.7 kg (N\RIL IS TED)
155-1 \ 155-2 AFE
@ [ITU—F#g#E(Max.) $0.8mm 23@)@;;@@5}@%%
@ |BAMIE STk $12.5X25 mm $15X25 mm °
ETRE KEL - U—REY F2.5mmDER

© [Ress 12.7mm 15mm BT 551 COATEETTE,
®|V-FrEYF 5.0 mm-25 mm(xE1) 5.0mm 7= HERHIS.ommAICE b

N P SN THIET DT, 2.5mmOEEIN
© | T RS (Min. T e etS mm TRICRATHyF TR~

ilda . DIRBEITHTLLZEL,

$12.5mm (155-1)
#15mm (155-2)
T2

25mm |2

-~

—F

41® 2.0mm
4 ®1.5mm

$4mm

- e

@D0.8m g

—+*5.0(2.5) mm

|
\ ®

12.7mm (155-1)
15mm (155-2)

BER& TR X - Y A

ABRMIEDBL -~
(Md4x4) . .
17 .

F=IHIR 4 TR

hyTF4TTU— KRS —

T-THAR

hyTa29TL—K

hyT45 TU—RhN—
ANAERf EHRl

RARMLEDRU

ByTAL TR

XM YwTh
il

NARI

AARFIEDHIL
(M5x6) 14

ﬁﬁﬁg’fﬂ:&)mb’

AN
ALk (M5x10)
27

HE | & & = &+ & HE | & & & # t # HE | & & & % %

1 B1410 | /N—YbLA 11 | B1384 | AR —bH{EI faUft 19 | B1394 | X—XTL—b

2 B2722 | hyT 1> F 7L —KhN— F—TRZ AR 12 B1405 | HyT 12 JHA1—=IL Wlft 20 | B1408 | /¥—YHAK LE I Uft

3 B1404 | 27182 faUft B1581 | hyT1>FF{=M1smmtyF | taUft 21 | B1390 | kol

4 B1403 | 2725 13 | B1414 | 7Y+ ZXbZXYYa1—(B) 22 | B1407 | 7 =T HAKI v Tb

5 B1401 | hy74>JTV—FFINE— 14 B1406 | k7> XKR—h faUft 23 | B1409 | 7—THAK LI Uft

6 | A1107 | hyT 129 7L—K B1582 | N7 ZR—M15mmEyF | 1aUft 24 | B139%6 | 7527

7 B1402 | +vb 15 | B1413 | v AbZXTYU21—(A) 25 | B2695 | 7—7H#iZ4R

8 | B1398 | /\KJL Ut 16 | B1400 | #K7L—hPfl HUff

9 B1415 | 7Y+ XbZX71—(C) 17 | B1386 | KA —IVAHIR v Tk

. 10 | B1387 | 21>+ Tk 18 | B1411 | Aby/N— falft
~,
ARG E
==
OAHEBRET S s -
1=K R B — o g —_— .
0 152 T TRKEEE AL DI ET ® ) /I\Dfré;E(.. __ |YTFEYF2.5mmOE&EE o BT T T— A E
° O /N\—YNAEDYT AT TU—RHIN=(C AN R-Y Yy HhyTa2T
HIZBMBEICENTLZEL, TL—RhN— 035H%

QNRIVERIFTTS

O 7 Vv AN T 1—DEIGH AT vTRD
FBIZABEINARIVEIESD RALF (3mm)
TP v AR 21— 5LDET,

®ONFIVERT

O BRDY—RIEN By T4 T RA—ILDF
TEICEBUDHESTVBDEREFEL
THBELTLES W T—T 13/ —Y LA
ICABHEWESN Ay T AT TU—RAN
= TLIEELY,

VOZZS
27V ) 21—

@By T4 T~THEEHET D

AEGRIF—REYF5.0mmEBB&AICEDE THR
LTHEVET DT 2.5mmDOBERED YN D5 E L.
TROLEYLTRSTERALIZEN,

OhyT1 T FA—IVELSS

® HuF (LT TL—KHN—DARRN LR
LEARALLF (2.5mm) TOIHET,

@ Xy N—DFRARFLIESHRUESRAL T (2.
5mm) T3, Ay —EIETLET,

OLT L AR—NEDYTALTHRA—INDT %

OHhyF1>JTL—K

FIVE—ZEBHT

@ HyT (LT TL—RAN—DABRA L2
LEAALUF (2.5mm) TOZIHET,

O KA — AR+ TREIEDTULBRL (24)
EARALLF (2mm) THBH T,

@ XTI D IETNEVERET/NCRIVARIC
RA—IVHIRI v TEIRE By T12TTL
—RARNE—HEHLET,

ESBE LT

HAKOT1S2B

RIELANVITIERE - N ZE—RINT,
Y=RT4—%— U—Fhya—BE-—5—

KZ17,
<ttt

&h %| /nv31—152B

A 71 & E|AC100V 50/60 Hz

E—4—[EEH | 28 rpm (50 Hz). 34 rpm (60 Hz)

R &

430 (W) X 140 (H) X 150 (D) mm

2 2| 5.6kg

RAMIEEH
(155 & DIEEH)

15,0004/h (50 Hz)
18,0004/h (60 Hz)

YHAKIO
Ak =+t

https://www.hakko.com
T556-0024 KIRATNREXIEE2T B4&55

TEL: (06) 6561-1574 (1) FAX: (06) 6568-0821

© 2004-2020 HAKKO Corporation. All Rights Reserved.

2020.3
MA00275XZ200330

O 7 —THARDIEDHRUED BB, Xy /=T Ba0s I J U ARZPV2— AR F (3mm) TOIHET . 3 A
BT O S AL TNENRIBITIRE  HyT 127 BT T I—KhIS—
OISR IDTIvANZIY2—EAALY  zpysv— FA-LVEETLES, ] Fob  HyF T
F (3mm) & E>THBHET s — e = 5.0mmb"y F (HHifTRF) RIS —
07— L UBBDEIRENS K —hDZE o @ByT1 T RA—IVERETT 5
EBAHCEDE FEDHYTUTEIC ; — . 2 e TS
o e e e Y Ohy T (LUK DORL (4r) ERFL.F TRk &;
BBEINT AR IO BEREL TT7 v == hT2 ZR—k TEEIOE (EAEELTHE) ELTRLE R 1— =)
ARZT)1—%LBHEFT, it LovEd 90EMET
HF L TBRDIN T —TH EL B Rl L_\ i hyF I A IAK
1 RN, — : = —_— — K1
e DTEIMHITS L
F—THAK O HDFIBTHAITET . gl
o ee s N *7 2T
@F—EJEEREtEYNTD TS 5] LAIRID BB -
O\ AT —ELTBREIRTLET, ByT1TTU—RhN—E By T2 T T TIwARRI)21—D EIZHVET, @xm
—REHN—TEBUBICIF TSN, @ fFubEIETLET,

2 XK=k

\

2.5mmEyF

O T —THARETDAEBICRL. LHRUTE
ELET,

O T —EL TR ET—THARITEL ENRE
hILAR—POREBAIEEDLET

O MBANDBEECIRTIEEIC/N—VHINER
HiL kB UTEELET,

T=THAR

BTG TU—RHIIRBETTERICE
B BRELBBEDBIET,

@ HyT AT IL—RIRNE—DShyT 12T T

HITATEAI L—REHE FLObOETELET

QITEIHHILTS

O FDFIERTHAILTET,

IN=YHAR

FT—E TR




HAK/O

LEAD CUTTER

Lead Cutter

195

Instruction Manual

Thank you for purchasing the HAKKO 155 Lead Cutter.
Please read this manaul before operating the HAKKO 155.
Keep this manual readily accessible for reference.

PACKING LIST

PART NAMES

PARTS LIST

Tape guide

1 Hexagon wrench 2 mm (0.08 in.) ....... 1
Parts tray 1 Hexagon wrench 2.5 mm (0.1in.) . 1
Clamp . 1 Hexagon wrench 3 mm (0.12in.) 1
Handle ...1 Hexagon wrench 4 mm (0.16 in.) ... -1
No. 155-1 155-2 155-1 \ 155-2
Name HAKKO | HAKKO 155/15 mm : .
155 (0.59 in.) Pitch @ ﬂal’;!':,“v'ﬂrg'ame‘e' 0.8 mm (0.03 in.)
External | 110 (W) x 140 (H) x 125 (D) mm N
diameter | 4.3 (W) x 5.5 (H) x 4.9 (D) in. @ | Maximum 2125x25mm| 615x25mm
pr ] (05x1.0in) | (0.59x1.0in.)
Weight | Approx. 1.7 kg (3.7 Ib)
with Handle and Clamp ® Feed hole pitch 12.7 mm 15 mm
(0.5in.) (0.59 in.)
212.5 mm (0.5 in.)<155-1> @ |Lead pitch 50mm (0.2in)|5.0mm (02in)
215 mm (0.59 in.)<155-2> 25mm (0.1in)
‘ ) ‘ ® |Minimum 1.5 mm (0.06 in.) from taping end
O processing size 2.0 mm (0.08 in.) from part end
25 mm - - ' -
(1.01in.) @ *When processing a part with lead pitch of 2.5 mm (0.1 in.),
: : be sure to adjust the cutting wheel.
v —

4$® 2.0 mm (0.08 in.)
4 ®1.5mm (0.06 in.)

/\CAUTION
For annealed copper lead wire

0.8 mm (0.03 in.)

G o &

®
—<>>5.0/2.5mm(0.2/0.1 in.)

only. Square lead wire is not
I’ adapted.
%]

4 mm
(0.161in.)

“7 "

12.7 mm (0.5 in.)<155-1>
15 mm (0.59 in.)<155-2>

Related Products

HAKOTS 2B

Motor drive for Lead Formers and Lead
processing at stable torque.

Cutters. Ensures accurate, high-speed

Specifications
Name HAKKO 152B
Motor Speed 28 rpm (50 Hz) 34 rpm (60 Hz)

External Dimensions

430 (W) x 140 (H) x 150 (D) mm (16.9 x 5.5 x 5.9 in.)

Approximate Weight 5.6 kg (12.3 Ibs)

Max. Processing Capacity
with the HAKKO 153/154

50 Hz: 15,000 pcs/h
60 Hz: 18,000 pcsth

YHAKIO

HAKKO CORPORATION
HEAD OFFICE

4-5, Shiokusa 2-chome, Naniwa-ku, Osaka 556-0024 JAPAN

TEL: +81-6-6561-3225 FAX: +81-6-6561-8466
https://www.hakko.com E-mail: sales@hakko.com
OVERSEAS AFFILIATES

U.S.A.: AMERICAN HAKKO PRODUCTS, INC.

TEL: (661) 294-0090 FAX: (661) 294-0096

Toll Free (800) 88-HAKKO

https: //www.HakkoUSA.com E-mail: Support@HakkoUSA.com

HONG KONG: HAKKO DEVELOPMENT CO., LTD.

TEL: 2811-5588 FAX: 2590-0217
https://www.hakko.com.cn  E-mail: info@hakko.com.hk
SINGAPORE: HAKKO PRODUCTS PTE., LTD.

TEL: 6748-2277 FAX: 6744-0033
https://www.hakko.com.sg  E-mail: sales@hakko.com.sg

Please access the web address below for other distributors.

https://www.hakko.com

© 2004-2020 HAKKO Corporation. All Rights Reserved.

2020.3
MA00275XZ200330

Wheel guide shaft

Set screw with
Hexagonal hole

Set screw

Set screw

Cutting blade holder

Tape holding plate
Cutting blade

Cutting blade cover

Set screw with
Hexagonal hole

Main shaft

Handle

Hexagon socket

set screw M5 x 6 (1)

Hexagon socket set screw
M4 x 4 (1) —

Pan head screw
M2.6 x 4 Bzn (4) ‘

Hexagon socket
set screw
M5 x 5 (1)

Pan head
screw
M3 x 6 Bzn (3)

Hexagon socket

2. Attach the handle.

®Fit the Handle in so the end of the
Adjustment Screw goes into the groove
on the Main Shaft, then tighten the
Adjustment Screw with a Hexagon
Wrench 3 mm (0.121in.).

3. Set the cutting size.

eLoosen the Set Screw on the Tape
Guide and move it in the direction of the
Stopper.

e Use a Hexagon Wrench 3 mm (0.12 in.)
to loosen the Adjustment Screw on the
Transport.

eMatch the feed holes on the taped
component with the protruding portion
on the Transport and adjust the position
of the Transport to the desired cutting
size. Then tighten the Adjustment Screw.
*The tape on the taped component should be
facing up.

4. Set the taped component in place.

eTemporarily remove the taped
component.

®Return the Tape Guide to its former
position and fasten it in place with the
Set Screw.

®Pass the taped component along the
Tape Guide and match the feed holes
with the protruding portion of the
Transport.

® Adjust the Parts Guide so it lightly
presses the top of the part, then fasten
the Set Screw.

Tape guide

Stopper

Set
screw

Transport

Move to match cutting size
Tape guide

Tape holding plate

Cutting wheel
Gear section

Parts guide

Taped component

6. Turn the handle.

®Before turning the Handle, check to
make sure that the lead of the
component meshes perfectly with the
gear section of the Cutting Wheel. Hang
the tape on the cutting blade cover to
avoid the tape getting in the parts tray.

Cutting blade cover

Hang the tape.

When shipped, the Unit is set for compo-
nents with a lead pitch of 5.0 mm (0.2 in.).
Therefore, when cutting component with a
lead pitch of 2.5 mm (0.1 in.), it must first
be set as follows:

1. Remove the cutting wheel.

®Use a Hexagon Wrench 2.5 mm (0.1
in.) to loosen the Set Screw (with the
hexagonal hole) on the Cutting Blade
Cover.

®Use a Hexagon Wrench 2.5 mm (0.1
in.) to loosen the Set Screw (with the
hexagonal hole) on the Stopper, then
remove the Stopper.

® Use a Hexagon Wrench 3 mm (0.12 in.)
to loosen the Adjustment Screws on the
Transport and Cutting Wheel.

® Remove the Main Shaft in the direction
of the Handle, then take off the Cutting
Wheel.

2. Adjust the cutting wheel.

®Remove the screws (4) on the Cutting
Wheel, then turn the gear section 90°
(either clockwise or counter-clockwise)
and refasten the screws.

3. Assemble as before.
® Use the same procedure in reverse to
assemble.

/\CAUTION

Fasten the Cutting Blade Cover
so it encloses the Cutting Blade.
It is dangerous to use the Unit
with the Cutting Blade exposed.

For Cutting Component with a
lead pitch of 5.0 mm (0.2 in.)

Adjustment screw
&’ \ Turn 90°

Gear

The screw with the number “5” engraved
on it goes on top of the adjustment screw.

For Cutting Component with a
lead pitch of 2.5 mm (0.1 in.)

Cutting blade

Parts tray head cap screw
M5 x 12 (4)
Hexagon socket f@
— head cap screw
Q M5 x 10 (2)
\/ Cl I}fg‘ Part No.| Part Name Specifications I}ch Part No.| Part Name Specifi '}fg_" Part No.| Part Name Specifications
H h amp w 1 B1410 | Parts Tray 12 | B1405 | Cutting Wheel with screw 21 B1390 | Set Screw
exagon wrencl . with the tape B1581 | Cutting Wheel/15 mm|with screw 22 | B1407 | Tape Guide Shaft
g = B2722 | Cutling Blade Cover | 1giging plate (0.59 in.) Pitch 23 | B1409 | Tape Guide with set screw
i 3 B1404 | Spring Stopper with screw 13 B1414 | Adjustment Screw (B) 24 B1396 | Clamp
4 B1403 | Spring 14 B1406 | Transport with screw 25 B2695 | Tape Holding Plate
5 B1401 | Cutting Blade Holder B1582 | Transport/15 mm with screw
6 A1107 [ Cutting Blade (0.59 in.) Pitch
7 B1402 | Nut 15 B1413 | Adjustment Screw (A)
8 B1398 | Handle with screw 16 | B1400 | Side Plate (P) with screw
9 B1415 | Adjustment Screw (C) 17 B1386 | Wheel Guide Shaft
10 | B1387 | Main Shaft 18 B1411 | Stopper with screw
11 B1384 | Side Plate (H) with screw 19 | B1394 | Base Plate
0 P E RATI O N 20 | B1408 | Parts Guide with set screw
1. Fasten the unit to the work bench. 5. Set the parts tray in place.
® Use the Clamp to attach the Unit to the ~ Main shaft ®Place the parts tray so it comes in . : | i i
work bench. contact with the Cutting Blade Cover. When Cu_ttlng a Component_wﬂh . Replacing the Cutting Blade
a Lead Pitch of 2.5 mm (0.1 in.) Cutting
blade cover

1. Remove the cutting blade
holder.

®Use a Hexagon Wrench 2.5 mm (0.1
in.) to loosen the Set Screw (with the
hexagonal hole) on the Cutting Blade
Cover.

® Use a Hexagon Wrench 2 mm (0.08 in.)
to remove the two Screws holding on
the Wheel Guide Shaft.

eMove the Wheel Guide Shaft in the
Handle direction, being careful not to
move it enough to dislodge the screw,
then remove the Cutting Blade Holder.

Cutting blade cover

Nut Cutting blade

Wheel guide
shaft

Spring

2. Replace the cutting blade.

® Remove the Nut.
Remove the Cutting Blade from the
Cutting Blade Holder and insert the new
blade.

3. Assemble as before.
® Use the same procedure in reverse to
assemble.




